SPORTON LAB.

FCC RF Test Report

Report No. : FG471506F

Spectrum [ spectrum =
Ref Level 21,22 dem  Offset 8.72 dB & RBW 300 kHz Ref Level 21.22 dBm  Offset 8,72 dB @ RBW 300 kHz
lo Att 30 dE @ SWT  200ms & VYBW 1MHz Mode Auto Sweep | Att 30 dE & SWT  200ms & VBW 1MHz Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
|@ 1Rm avgPwr |@1Rm AvgPwr
10 df 10d
Udsm U dem:
-10 dgm- -10 dBm:
-20d 20d
-30 dBm:
CF 3.6925 GHz 691 pts Span 45.0 MHz CF 3.6925 GHz 691 pts Span 45.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Powvier Channel Bandwidth Offset Power
TH1 (Raf) 15.000 MHz 18.44 dém TH1 (Rat) 15.000 MHz 18.51 dBm
Tx Tatal 18.44 dBm Tx Total 18.51 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth offset Lower Upper
Adj 15.000 MHz 15.000 MHz -43.58 dB -52.08 dB Ad) 15.000 MHz 15.000 MHz -52.17 dB -43.84 dB
Date: 24.JUL.2024 05:22:49 Dater 24.JUL.2024 05:26:02
Spectrum | l'%'
Ref Level 21.22 dBm Offset 8.72 d& @ RBW 300 kHz
|= Att 30dE & SWT 200ms @ VBW 1 MHz Mode auto Sweep
SGL Count 100/100
@ 1Rm AvgPwr
10 dBm
U dem
-10 dBém
-20 dem
CF 3.6925 GHz 691 pts Span 45.0 MHz
|channel Power
Channel Bandwidth Offset Power
| TX1 (Ref) 15.000 MHz 19.53 dém
| Tx Total 19.53 dBm
| Channel Bandwidth Offset Lower Upper
Ad] 15,000 MHz 15,000 MHz -48.13 db -48.15 db
Date: 24, JUL. 2024 05:29:02
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506F

Spectrum “VP Spectrum “V?
Ref Level 21.22 dBm Offset 8.72 dB & RBW 300 kHz Ref Level 21.22 diém Offset 8,72 d& & RBW 300 kHz
lo Att 30 dE @ SWT  200ms & VYBW 1MHz Mode Auto Sweep | Att 30 dE & SWT  200ms & VBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
|@ 1Rm avgPwr |@1Rm AvgPwr
10 di 10d
U deriv U dBm
-10 dBm- -10 dBm
-20 dl -20d
-30 dBm-
CF 3.5575 (in 691 pt_s BEan 45.0 MHz CF 3.5575 GHz 691 Ets SEan 45.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T#1 (Ref) 15.000 MHz 15.73 dBm T¥1 (Ref) 15.000 MHz 15.64 dbm
Tx Tatal 15.73 dBm Tx Total 15.64 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth offset Lower Upper
Adj 15.000 MHz 15.000 MHz -42.32 dB -49.85 dB Adj 15.000 MHz 15.000 MHz -45.59 dB -42.02 dB
Date: 24.JUL.2024 05:05:34 Date: 24.JUL.2024 05:08:37

Spectrum |

Ref Level 21.22

dBm

|= Att

(@ 1Rm AvgPwr

30 de & SWT
SGL Count 100/100

Offset 8.72 d& @ RBW 300 kHz
200 ms & VBW

1 MHz

Mode Auto Sweep

10 dBm

U dem

-10 dBém

-20 dem

CF 3.5575 GHz
|channel Power

691 pts

Span 45.0 MHz

Channel

| TX1 (Ref)

Bandwidth
15.000 MHz

Offset

Power

| Tx Total

17.68 dém

Channel

Bandwidth

Offset

17.68 dBm

Adj

Lower

15.000 MHz

15.000 MHz

-48.16 db

Upper
-48.33 db

Date: 24, JUT,2024

05:11:36

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZRA29G

Page Number

1 A35 of A106



SPORTON LAB.

FCC RF Test Report

Report No. : FG471506F

Spectrum “VP Spectrum “V?
Ref Level 21.22 dBm Offset 8.72 dB & RBW 300 kHz Ref Level 21.22 diém Offset 8,72 d& & RBW 300 kHz
lo Att 30 dE @ SWT  200ms & VYBW 1MHz Mode Auto Sweep | Att 30 dE & SWT  200ms & VBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
|@ 1Rm avgPwr |@1Rm AvgPwr
10 di 10d
U deriv U dBm
-10 dBm- -10 dBm
-20 dl -20d
-30 dBm-
CF 3.625 GHz 691 pt_s BEan 45.0 MHz CF 3.625 GHz 691 Ets SEan 45.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T#1 (Ref) 15.000 MHz 15.71 dBm T¥1 (Ref) 15.000 MHz 15.75 dbm
Tx Tatal 15.71 dBm Tx Total 15.75 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth offset Lower Upper
Adj 15.000 MHz 15.000 MHz -42.42 dB -50.27 dB Adj 15.000 MHz 15.000 MHz -50.10 dB -42.14 dB
Date: 24.JUL.2024 05:14:34 Date: 24.JUL.2024 05:17:31

Spectrum |

Ref Level 21.22

dBm

|= Att

(@ 1Rm AvgPwr

30 de & SWT
SGL Count 100/100

1 MHz

Offset 8.72 d& @ RBW 300 kHz
200 ms & VBW

Mode Auto Sweep

10 dBm

U dem

-10 dBém

-20 dem

CF 3.625 GHz
|channel Power

691 pts

Span 45.0 MHz

Channel

Bandwidth

| TX1 (Ref)

Offset

Power

| Tx Total

15.000 MHz

17.65 dém

Channel

1

7.65 dBm

Adj

Bandwidth

Offset

Lower

15.000 MHz

15.000 MHz

Date: 24, JUT,2024

05:20:28

-48.62 db

Upper
-48.97 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506F

Spectrum “VP Spectrum “V?
Ref Level 21.22 dBm Offset 8.72 dB & RBW 300 kHz Ref Level 21.22 diém Offset 8,72 d& & RBW 300 kHz
lo Att 30 dE @ SWT  200ms & VYBW 1MHz Mode Auto Sweep | Att 30 dE & SWT  200ms & VBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
|@ 1Rm avgPwr |@1Rm AvgPwr
10 di 10d
U deriv U dBm
-10 dBm- -10 dBm
-20 dl -20d
-30 dBm-
CF 3.6925 GHz 691 pt_s BEan 45.0 MHz CF 3.6925 GHz 691 Ets SEan 45.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T#1 (Ref) 15.000 MHz 15.59 dBm T¥1 (Ref) 15.000 MHz 15.64 dbm
Tx Tatal 15.59 dBm Tx Total 15.64 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth offset Lower Upper
Adj 15.000 MHz 15.000 MHz -42.34 dB -49.90 dB Adj 15.000 MHz 15.000 MHz -45.98 dB -42.06 dB
Date: 24.JUL.2024 05:23:34 Date: 24.JUL.2024 05:26:47

Spectrum |

Ref Level 21.22

dBm

|= Att

(@ 1Rm AvgPwr

30 de & SWT
SGL Count 100/100

1 MHz

Offset 8.72 d& @ RBW 300 kHz
200 ms & VBW

Mode Auto Sweep

10 dBm

U dem

-10 dBém

-20 dem

CF 3.6925 GHz
|channel Power

691 pts

Span 45.0 MHz

Channel

Bandwidth

| TX1 (Ref)

Offset

Power

| Tx Total

15.000 MHz

17.63 dém

Channel

1

7.63 dBm

Adj

Bandwidth
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15.000 MHz

15.000 MHz

Date: 24, JUT,2024

05:29:247

-48.86 db

Upper
-48.96 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506F

Spectrum [ spectrum =
Ref Level 21.22 dém  Offset 8.72 dB & RBW 300 kHz Ref Level 21.22 dBm  Offset 872 d2 & RBW 300 kHz
lo Att 30 dE @ SWT  200ms & VYBW 1MHz Mode Auto Sweep | Att 30 dE & SWT  200ms & VBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
|@ 1Rm avgPwr |@1Rm AvgPwr
10 d 10 di
U dE U g
-10 dBm -10 dBm
-20d -20d
CF 3.56 GH:. 691 pt_s BEan 60.0 MHz CF 3.56 GHz 691 Ets SEan 60.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T#1 (Ref) 20.000 MHz 20.56 dBm T1 (Raf) 20.000 MHz 20.49 dBm
Tx Tatal 20.56 dBm Tx Total 20.49 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth offset Lower Upper
Adj 20.000 MHz 20.000 MHz -45.35 dB -52,30 dB Adj 20.000 MHz 20.000 MHz -52.11 dB -45.00 dB
Date: 24.JUL.2024 05:31:15 Date: 24.JUL.2024 05:34:28
Spectrum | l'%'
Ref Level 21.22 dBm Offset 8.72 dB @ RBW 300 kHz
|= Att 30dE & SWT 200ms @ VBW 1 MHz Mode auto Sweep
SGL Count 100/100
@ 1Rm AvgPwr
10 dBm
U dem
-10 dBém
-20 dem
CF 3.56 GHz 691 pts Span 60.0 MHz
|channel Power
Channel Bandwidth Offset Power
|1 (Ref) 20.000 MHz 20.51 dém
| Tx Total 20.51 dBm
| Channel Bandwidth Offset Lower Upper
Ad] 20,000 MHz 20,000 MHz -48.76 db -47.91 db
Date: 24, JUT, 2024 05:37:3]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506F

Spectrum [ spectrum =
Ref Level 21.22 dém  Offset 8.72 dB & RBW 300 kHz Ref Level 21.22 dBm  Offset 872 d2 & RBW 300 kHz
lo Att 30 dE @ SWT  200ms & VYBW 1MHz Mode Auto Sweep | Att 30 dE & SWT  200ms & VBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
|@ 1Rm avgPwr |@1Rm AvgPwr
10 d 10 di
U dE U g
-10 dBm -10 dBm
-20d -20d
-30 dBm
CF 3.625 GHz 691 pt_s BEan 60.0 MHz CF 3.625 GHz 691 Ets SEan 60.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T#1 (Ref) 20.000 MHz 20.56 dBm T1 (Raf) 20.000 MHz 20.62 dBm
Tx Total 20.56 dBm Tx Total 20.62 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth offset Lower Upper
Adj 20.000 MHz 20.000 MHz -45.38 dB -52.67 dB Adj 20.000 MHz 20.000 MHz -52.45 dB -45.15 dB
Date: 24.JUL.2024 05:40:31 Date: 24.JUL.2024 05:43:28
Spectrum | l'%'
Ref Level 21.22 dBm Offset 8.72 dB @ RBW 300 kHz
|= Att 30dE & SWT 200ms @ VBW 1 MHz Mode auto Sweep
SGL Count 100/100
@ 1Rm AvgPwr
10 dBm
U dem
-10 dBém
-20 dem
CF 3.625 GHz 691 pts Span 60.0 MHz
|channel Power
Channel Bandwidth Offset Power
|1 (Ref) 20.000 MHz 20.63 dém
| Tx Total 20.63 dBm
| Channel Bandwidth Offset Lower Upper
Ad] 20,000 MHz 20,000 MHz -48.78 db -48.41 db
Date: 24, JUT, 2024 05:46:25
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506F

Spectrum [ spectrum =
Ref Level 21,22 dem  Offset 8.72 dB & RBW 300 kHz Ref Level 21.22 dBm  Offset 8,72 dB @ RBW 300 kHz
lo Att 30 dE @ SWT  200ms & VYBW 1MHz Mode Auto Sweep | Att 30 dE & SWT  200ms & VBW 1MHz Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
|@ 1Rm avgPwr |@1Rm AvgPwr
10 df 10d
Udsm U dem:
-10 dgm- -10 dBm:
-20d 20d
-30 dBm:
CF 3.69 GHz 691 pts Span 60.0 MHz CF 3.69 GHz 691 pts Span 60.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Powvier Channel Bandwidth Offset Power
TH1 (Raf) 20.000 MHz 20.55 deém TH1 (Rat) 20.000 MHz 20.63 dBm
Tx Total 20.55 dBm Tx Total 20.63 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth offset Lower Upper
Adj 20.000 MHz 20.000 MHz -45.51 dB -52.47 dB Ad) 20.000 MHz 20.000 MHz -52.47 dB -45.15 dB
Date: 24.JUL.2024 05:45:22 Dater 24.JUL.2024 05:52:29
Spectrum | l'%'
Ref Level 21.22 dBm Offset 8.72 d& @ RBW 300 kHz
|= Att 30dE & SWT 200ms @ VBW 1 MHz Mode auto Sweep
SGL Count 100/100
@ 1Rm AvgPwr
10 dBm
U dem
-10 dBém
-20 dem
CF 3.69 GHz 691 pts Span 60.0 MHz
|channel Power
Channel Bandwidth Offset Power
| TX1 (Ref) 20.000 MHz 20.53 dém
| Tx Total 20.53 dBm
| Channel Bandwidth Offset Lower Upper
Ad] 20.000 MHz 20.000 MHz -48.97 db -48.32 db
Date: 24, JUL. 2024 05:55:39
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506F

Spectrum “VP Spectrum “V?
Ref Level 21.22 dBm Offset 8.72 dB & RBW 300 kHz Ref Level 21.22 diém Offset 8,72 d& & RBW 300 kHz
lo Att 30 dE @ SWT  200ms & VYBW 1MHz Mode Auto Sweep | Att 30 dE & SWT  200ms & VBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
|@ 1Rm avgPwr |@1Rm AvgPwr
10 di 10d
U deriv U dBm
-10 dBm- -10 dBm
-20 dl -20d
CF 3.56 GH:. 691 pt_s BEan 60.0 MHz CF 3.56 GHz 691 Ets SEan 60.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T#1 (Ref) 20.000 MHz 19.60 dBm T¥1 (Ref) 20.000 MHz 19.65 dbm
Tx Tatal 19.60 dBm Tx Total 19.65 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth offset Lower Upper
Adj 20.000 MHz 20.000 MHz -45.11 dB -51.50 dB Adj 20.000 MHz 20.000 MHz -51.41 dB -45.23 dB
Date: 24.JUL.2024 05:32:13 Date: 24.JUL.2024 05:35:16

Spectrum |

Ref Level 21.22

dBm

|= Att

(@ 1Rm AvgPwr

30 de & SWT
SGL Count 100/100

Offset 8.72 d& @ RBW 300 kHz
200 ms & VBW

1 MHz

Mode Auto Sweep

10 dBm

U dem

-10 dBém

-20 dem

CF 3.56 GHz
|channel Power

691 pts

Span 60.0 MHz

Channel

| TX1 (Ref)

Bandwidth
20.000 MHz

Offset

Power

| Tx Total

19.50 dém

Channel

Bandwidth

Offset

19.50 dBm

Adj

Lower

20,000 MHz

20,000 MHz

-48.07 d&

Upper
-47.73 dB

Date: 24, JUT,2024

05:38:16
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506F

Spectrum [ spectrum =
Ref Level 21,22 dem  Offset 8.72 dB & RBW 300 kHz Ref Level 21.22 dBm  Offset 8,72 dB @ RBW 300 kHz
lo Att 30 dE @ SWT  200ms & VYBW 1MHz Mode Auto Sweep | Att 30 dE & SWT  200ms & VBW 1MHz Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
|@ 1Rm avgPwr |@1Rm AvgPwr
10 df 10d
Udsm U dem:
-10 dgm- -10 dBm:
-20d 20d
-30 dBm:
CF 3.625 GHz 691 pts Span 60.0 MHz CF 3.625 GHz 691 pts Span 60.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Powvier Channel Bandwidth Offset Power
TH1 (Raf) 20.000 MHz 19.74 dém TH1 (Rat) 20.000 MHz 15.66 dBm
Tx Total 19.74 dBm Tx Total 19.68 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth offset Lower Upper
Adj 20.000 MHz 20.000 MHz -45.10 dB -51.98 dB Ad) 20.000 MHz 20.000 MHz -51.66 dB -45.24 dB
Date: 24.JUL.2024 05:41:15 Date: 24.JUL.2024 05:44:12
Spectrum | l'%'
Ref Level 21.22 dBm Offset 8.72 d& @ RBW 300 kHz
|= Att 30dE & SWT 200ms @ VBW 1 MHz Mode auto Sweep
SGL Count 100/100
@ 1Rm AvgPwr
10 dBm
U dem
-10 dBém
-20 dem
CF 3.625 GHz 691 pts Span 60.0 MHz
|channel Power
Channel Bandwidth Offset Power
| TX1 (Ref) 20.000 MHz 19.62 dBm
| Tx Total 19.62 dBm
| Channel Bandwidth Offset Lower Upper
Ad] 20.000 MHz 20.000 MHz -48.20 dB -48.28 db
Date: 24, JUL. 2024 05:47:09
Sporton International Inc. (Kunshan) Page Number 1 A42 of A106
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506F

Spectrum [ spectrum =
Ref Level 21,22 dem  Offset 8.72 dB & RBW 300 kHz Ref Level 21.22 dBm  Offset 8,72 dB @ RBW 300 kHz
lo Att 30 dE @ SWT  200ms & VYBW 1MHz Mode Auto Sweep | Att 30 dE & SWT  200ms & VBW 1MHz Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
|@ 1Rm avgPwr |@1Rm AvgPwr
10 df 10d
Udsm U dem:
-10 dgm- -10 dBm:
-20d 20d
-30 dBm:
CF 3.69 GHz 691 pts Span 60.0 MHz CF 3.69 GHz 691 pts Span 60.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Powvier Channel Bandwidth Offset Power
TH1 (Raf) 20.000 MHz 19.58 dém TH1 (Rat) 20.000 MHz 15.65 dBm
Tx Total 19.58 dBm Tx Total 19.65 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth offset Lower Upper
Adj 20.000 MHz 20.000 MHz -45.15 dB -51.64 dB Ad) 20.000 MHz 20.000 MHz -51.65 dB -45.15 dB
Date: 24.JUL.2024 05:50:14 Dater 24.JUL.2024 05:53:25
Spectrum | l'%'
Ref Level 21.22 dBm Offset 8.72 d& @ RBW 300 kHz
|= Att 30dE & SWT 200ms @ VBW 1 MHz Mode auto Sweep
SGL Count 100/100
@ 1Rm AvgPwr
10 dBm
U dem
-10 dBém
-20 dem
CF 3.69 GHz 691 pts Span 60.0 MHz
|channel Power
Channel Bandwidth Offset Power
| TX1 (Ref) 20.000 MHz 19.54 dBm
| Tx Total 19.54 dBm
| Channel Bandwidth Offset Lower Upper
Ad] 20.000 MHz 20.000 MHz -48.41 db -48.24 db
Date: 24, JUL. 2024 05:56:25
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506F

Spectrum “VP Spectrum “V?
Ref Level 21.22 dBm Offset 8.72 dB & RBW 300 kHz Ref Level 21.22 diém Offset 8,72 d& & RBW 300 kHz
lo Att 30 dE @ SWT  200ms & VYBW 1MHz Mode Auto Sweep | Att 30 dE & SWT  200ms & VBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
|@ 1Rm avgPwr |@1Rm AvgPwr
10 di 10d
U deriv U dBm
-10 dBm- -10 dBm
-20 dl -20d
-30 dBm-
CF 3.56 GH:. 691 pt_s BEan 60.0 MHz CF 3.56 GHz 691 Ets SEan 60.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T#1 (Ref) 20.000 MHz 18.52 dBm T¥1 (Ref) 20.000 MHz 18.52 dbm
Tx Tatal 18.52 dBm Tx Total 18.52 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth offset Lower Upper
Adj 20.000 MHz 20.000 MHz -45.65 dB -50.79 dB Adj 20.000 MHz 20.000 MHz -50.61 dB -45.57 dB
Date: 24.JUL.2024 05:32:58 Date: 24.JUL.2024 05:36:01

Spectrum |

Ref Level 21.22

dBm

|= Att

(@ 1Rm AvgPwr

30 de & SWT
SGL Count 100/100

Offset 8.72 d& @ RBW 300 kHz
200 ms & VBW

1 MHz

Mode Auto Sweep

10 dBm

U dem

-10 dBém

-20 dem

CF 3.56 GHz
|channel Power

691 pts

Span 60.0 MHz

Channel

| TX1 (Ref)

Bandwidth
20.000 MHz

Offset

Power

| Tx Total

18.53 dém

Channel

Bandwidth

Offset

18.53 dBm

Adj

Lower

20,000 MHz

20,000 MHz

-48.53 db

Upper
-48.31 db

Date: 24, JUT,2024

05239207

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506F

Spectrum [ spectrum =
Ref Level 21,22 dem  Offset 8.72 dB & RBW 300 kHz Ref Level 21.22 dBm  Offset 8,72 dB @ RBW 300 kHz
lo Att 30 dE @ SWT  200ms & VYBW 1MHz Mode Auto Sweep | Att 30 dE & SWT  200ms & VBW 1MHz Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
|@ 1Rm avgPwr |@1Rm AvgPwr
10 df 10d
Udsm U dem:
-10 dgm- -10 dBm:
-20d 20d
-30 dBm:
CF 3.625 GHz 691 pts Span 60.0 MHz CF 3.625 GHz 691 pts Span 60.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Powvier Channel Bandwidth Offset Power
TH1 (Raf) 20.000 MHz 18.57 dém TH1 (Rat) 20.000 MHz 18.66 dBm
Tx Total 18.57 dBm Tx Total 18.68 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth offset Lower Upper
Adj 20.000 MHz 20.000 MHz -45.73 dB -51.69 dB Ad) 20.000 MHz 20.000 MHz -51.02 dB -45.76 dB
Date: 24.JUL.2024 05:41:59 Date: 24.JUL.2024 05:44:57
Spectrum | l'%'
Ref Level 21.22 dBm Offset 8.72 d& @ RBW 300 kHz
|= Att 30dE & SWT 200ms @ VBW 1 MHz Mode auto Sweep
SGL Count 100/100
@ 1Rm AvgPwr
10 dBm
U dem
-10 dBém
-20 dem
CF 3.625 GHz 691 pts Span 60.0 MHz
|channel Power
Channel Bandwidth Offset Power
| TX1 (Ref) 20.000 MHz 18.62 dBm
| Tx Total 18.62 dBm
| Channel Bandwidth Offset Lower Upper
Ad] 20.000 MHz 20.000 MHz -49.36 db -49.21 db
Date: 24, JUL. 2024 05:47:5
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506F

Spectrum [ spectrum =
Ref Level 21,22 dem  Offset 8.72 dB & RBW 300 kHz Ref Level 21.22 dBm  Offset 8,72 dB @ RBW 300 kHz
lo Att 30 dE @ SWT  200ms & VYBW 1MHz Mode Auto Sweep | Att 30 dE & SWT  200ms & VBW 1MHz Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
|@ 1Rm avgPwr |@1Rm AvgPwr
10 df 10d
Udsm U dem:
-10 dgm- -10 dBm:
-20d 20d
-30 dBm:
CF 3.69 GHz 691 pts Span 60.0 MHz CF 3.69 GHz 691 pts Span 60.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Powvier Channel Bandwidth Offset Power
TH1 (Raf) 20.000 MHz 18.51 dém TH1 (Rat) 20.000 MHz 18.51 dBm
Tx Total 18.51 dBm Tx Total 18.51 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth offset Lower Upper
Adj 20.000 MHz 20.000 MHz -45.81 dB -50.94 dB Ad) 20.000 MHz 20.000 MHz -50.92 dB -45.68 dB
Date: 24.JUL.2024 05:50:58 Dater 24.JUL.2024 05:54:10
Spectrum | l'%'
Ref Level 21.22 dBm Offset 8.72 d& @ RBW 300 kHz
|= Att 30dE & SWT 200ms @ VBW 1 MHz Mode auto Sweep
SGL Count 100/100
@ 1Rm AvgPwr
10 dBm
U dem
-10 dBém
-20 dem
CF 3.69 GHz 691 pts Span 60.0 MHz
|channel Power
Channel Bandwidth Offset Power
| TX1 (Ref) 20.000 MHz 18.52 dém
| Tx Total 18.52 dBm
| Channel Bandwidth Offset Lower Upper
Ad] 20.000 MHz 20.000 MHz -48.36 db -48.41 db
Date: 24, JUL. 2024 05:57:09
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506F

Spectrum “VP Spectrum “V?
Ref Level 21.22 dBm Offset 8.72 dB & RBW 300 kHz Ref Level 21.22 diém Offset 8,72 d& & RBW 300 kHz
lo Att 30 dE @ SWT  200ms & VYBW 1MHz Mode Auto Sweep | Att 30 dE & SWT  200ms & VBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
|@ 1Rm avgPwr |@1Rm AvgPwr
10 di 10d
U deriv U dBm
-10 dBm- -10 dBm
-20 dl -20d
-30 dBm-
CF 3.56 GH:. 691 pt_s BEan 60.0 MHz CF 3.56 GHz 691 Ets SEan 60.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T#1 (Ref) 20.000 MHz 15.82 dBm T¥1 (Ref) 20.000 MHz 15.66 dBm
Tx Tatal 15.82 dBm Tx Total 15.66 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth offset Lower Upper
Adj 20.000 MHz 20.000 MHz -43.62 dB -49.09 dB Adj 20.000 MHz 20.000 MHz -48.73 dB -43.80 dB
Date: 24.JUL.2024 05:33:43 Date: 24.JUL.2024 05:36:46

Spectrum |

Ref Level 21.22 dBm

o Att
SGL Count 100/100
(@ 1Rm AvgPwr

30 de & SWT

Offset 8.72 d& @ RBW 300 kHz
200 ms & VBW

1 MHz

Mode Auto Sweep

10 dBm

U dem

-10 dBém

-20 dem

CF 3.56 GHz
|channel Power

691 pts

Span 60.0 MHz

Channel
| TX1 (Ref)

Bandwidth

Offset

Power

| Tx Total

20.000 MHz

16.66 dBm

Channel

Bandwidth

1

6.66 dBm

Adj

Offset

Lowe

r

20,000 MHz

20,000 MHz

Date: 24, JUT,2024

05:39:46

-48.39 db

Upper
-47.99 db
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Spectrum “VP Spectrum “V?
Ref Level 21.22 dBm Offset 8.72 dB & RBW 300 kHz Ref Level 21.22 diém Offset 8,72 d& & RBW 300 kHz
lo Att 30 dE @ SWT  200ms & VYBW 1MHz Mode Auto Sweep | Att 30 dE & SWT  200ms & VBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
|@ 1Rm avgPwr |@1Rm AvgPwr
10 di 10d
U deriv U dBm
-10 dBm- -10 dBm
-20 dl -20d
-30 dBm-
CF 3.625 GHz 691 pt_s BEan 60.0 MHz CF 3.625 GHz 691 Ets SEan 60.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T#1 (Ref) 20.000 MHz 15.71 dBm T¥1 (Ref) 20.000 MHz 15.81 dbm
Tx Tatal 15.71 dBm Tx Total 15.81 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth offset Lower Upper
Adj 20.000 MHz 20.000 MHz -43.60 dB -49.40 dB Adj 20.000 MHz 20.000 MHz -45.12 dB -43.98 dB
Date: 24.JUL.2024 05:42:44 Date: 24.JUL.2024 05:45:41

Spectrum |

Ref Level 21.22

dBm

|= Att

(@ 1Rm AvgPwr

30 de & SWT
SGL Count 100/100

1 MHz

Offset 8.72 d& @ RBW 300 kHz
200 ms & VBW

Mode Auto Sweep

10 dBm

U dem

-10 dBém

-20 dem

-30 dBm

CF 3.625 GHz
|channel Power

691 pts

Span 60.0 MHz

Channel

Bandwidth

| TX1 (Ref)

Offset

Power

| Tx Total

20.000 MHz

16.69 dém

Channel

1

6.69 dBm

Adj

Bandwidth

Offset

Lower

20,000 MHz

20,000 MHz

Date: 24, JUT,2024

05:48237

-48.95 db

Upper
-48.62 db
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Spectrum “VP Spectrum “V?
Ref Level 21.22 dBm Offset 8.72 dB & RBW 300 kHz Ref Level 21.22 diém Offset 8,72 d& & RBW 300 kHz
lo Att 30 dE @ SWT  200ms & VYBW 1MHz Mode Auto Sweep | Att 30 dE & SWT  200ms & VBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
|@ 1Rm avgPwr |@1Rm AvgPwr
10 di 10d
U deriv U dBm
-10 dBm- -10 dBm
-20 dl -20d
-30 dBm-
CF 3.69 GH:. 691 pt_s BEan 60.0 MHz CF 3.69 GHz 691 Ets SEan 60.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
T#1 (Ref) 20.000 MHz 15.62 dBm T¥1 (Ref) 20.000 MHz 15.66 dBm
Tx Tatal 15.62 dBm Tx Total 15.66 dBm
Channel Bandwidth offset Lower Upper Channel Bandwidth offset Lower Upper
Adj 20.000 MHz 20.000 MHz -43.57 dB -49.02 dB Adj 20.000 MHz 20.000 MHz -45.13 dB -43.83 dB
Date: 24.JUL.2024 05:51:43 Date: 24.JUL.2024 05:54:55

Spectrum |

Ref Level 21.22

dBm

|= Att

(@ 1Rm AvgPwr

30 de & SWT
SGL Count 100/100

1 MHz

Offset 8.72 d& @ RBW 300 kHz
200 ms & VBW

Mode Auto Sweep

10 dBm

U dem

-10 dBém

-20 dem

-30 dBm

CF 3.69 GHz
|channel Power

691 pts

Span 60.0 MHz

Channel

Bandwidth

| TX1 (Ref)

Offset

Power

| Tx Total

20.000 MHz

16.62 dém

Channel

1

6.62 dBm

Adj

Bandwidth

Offset

Lower

20,000 MHz

20,000 MHz

Date: 24, JUT,2024

05:57:54

-49.10 d&

Upper
-48.55 db
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26dB Bandwidth

Mode

LTE Band 48 : 26dB BW(MHz)

BW

5MHz

Mod.

QPSK 16QAM

Middle CH

4.95 4.84

BW

10MHz

Mod.

QPSK 16QAM

Middle CH

9.85 9.73

BW

15MHz

Mod.

QPSK 16QAM

Middle CH

14.27 14.39

BW

20MHz

Mod.

QPSK 16QAM

Middle CH

18.94 18.74

Spectrum - Spectrum -
Ref Level 26.50 dbm  Offset 6.50 0B & RBW 100 kHz Ref Level 26.50 dbm  Offset 6.50 0B & RBW 100 kHz
lo At 30de SWT  10ps @ VBW 300 kHz  Mode Aulo FFT lo At 30de SWT  10ps @ VBW 300 kHz  Mode Aute FFT
SGL Count 100/100 SGL Count 100/100
@10k Ma @10k Ma
Mil1] 16.52 dim) Mill] 15.01 dim)
20 de; Y 3.62322200 GHz 20 de; i 3.62340200 GHz
10 dB A AR PV R AR Y 26.00 dB - AN A IR 26.00 dB
10 dbm: i . Bt +.945000000 MH 10 dbm: + A ey B \ 4.835000000 MH
/ Q factor 732.7 ] Q factor | 749.4
0 dém 7 0 dém
/ J &
. f \ ; ¥ i
10 3 - 10 7 v
{ L / \
20 - 20 f
po) 7
1 B L / \
AT ! 30 dem—] f ™ .
a0 i
50 d 50 d
601 601
o d o d
CF 3.625 GHz 1001 pts Span 10.0 MHz CF 3.625 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | __Function__| Function Result | Type | Ref | Trc | v-value |__Function__| Function Result
ML 1 3623222 GHz 16.52 dbm ndb down 4,945 MHz ML 1 15.01 dém nd& dawn 4,535 MHz
T1 1 2.622502 GHz -0.70 dBm nde 26.00 d8 T1 1 -11.26 dem nds 26.00 d8
T2 1 3.627445 GHz -9.23 dBm Q Factor 732.7 T2 1 3.627398 GHz -10.80 dém Q factor 745.4
IR we (LU
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LTE Band 48

10MHz / Middle channel / Full RB

QPSK

16QAM

pectrum o trum o
Ref Level 26.50 dém  Offset 6.50 dB & RBW 300 kHz Ref Level 26.50 dém  Offset 6.50 dB & RBW 300 kHz
o Att 30de SWT 126ps @ VBW LMHz  Mode Auto FFT o Att 30de SWT 126p: @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
M Mi1] 18.00 dBm MLl 17.08 dBm
20d - - 3.6245400 GHz, 20d - 3.6261970 GHz,
P e W R e e 1 AU A 26.00 dB| y 2% 26.00 dB|
10d f B 3 9.850000000 MHz 10 df 9.730000000 MHz
{ Q factor \ 368.0 Qfactar \ 372.9
0 dsm ~ - 0 dsm
10d ‘f -10d
oo / oo \
- - . v |
0 dap — e 30 et . ~ 3
~ VA - Vet
a0 a0
50 d 50 d
601 601
o d o d
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | _Function__| Function Result | Type | Ref | Tre | X-value v-value |__Function | Function Result |
ML 1 3.62454 GHz 18.00 dBm ndB down 9,85 MHz ML 1 3.628107 GHz 17.08 dBm nds dawn 9,73 MHz
TL 1 3.620105 GHz ~7.70 dBm ndb 26.00 d& TL 1 3.620185 GHz -5.41 dém ndB 26.00 d&
T2 1 2.620055 GHz -8.22 dBm Q factor 356.0 T2 1 2.620915 GHz -8.77 dBm qQ factor 372.9
il il
L JL J e L JL e

LTE Band 48 15MHz / Middle channel / Full RB

QPSK

16QAM

bectrum
Ref Level 26.50 dém  Offset 6.50 d6 = RBW 300 kHz Ref Level 26.50 dom  Offset 6.50 d6 & RBW 200 kHz
o At 30de SWT 126ps @ VBW 1MHz  Mode Auto FFT o At 30de SWT 126ps w VBW 1MHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
Mi[1] 3.58 dBm)| Mi[1] 14.42 dBm)|
20d 3.6223030 GHz 20d L} 3.6230220 GHz
X ) 1B,
4 T WAL AN VIR A A 26.00 dB » \ ., N . A 26.00 ¢
10 =L - oty W 14.266000000 MHz 10 + o Aol e 14.386000000 MHz
Q factor i 253.9 / q factor 251.9
0dam \ 0dam /
| . !
104 L 104 i ¥
| A
20 - 20 / A
/ / |
/ .
! a0 d — e
AN y o ATV Y I PN
L
50 df -50 df
-60 -60
70 d -70 d
OF 8.625 GHz 1001 pts Span 90.0 MHz OF 8.625 GHz 1001 pts Span 90.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Functian Result Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 3.622303 GHz 14.58 dBm nd8 down 14,266 MHz M1 1 3.623022 GHz 14.42 dBm nd8 down
T1 1 3.617B07 GHz 11,06 dBm nde. 26.00 d& T1 1 3.617837 GHz -11.26 dém nde
T2 1 3.632073 GHz -11.22 dém Q factor 253.9 T2 1 3.632223 GHz -11.23 dBm Q factor
il il
L L 4 - L L 4
ectrum
Ref Level 26.50 dém Offset 5.50 06 & RBW 300 kHz Ref Level 26.50 dém Offset 5.50 06 @ RBW 300 kHz
jo ALt 30dB 8SWT 189 ps @ VBW 1 MHz  Mode Auto FFT jo ALt 30dB 8SWT 189 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
EITEY] 12.04 diém Mil1] 11.76 diém
204 o 3.6244010 GHz 204 3.6195250 GHz
; ¥ ndB 26.00 dB nds X 26.00 dB
10d ICALAT f T M 18.941000000 MHZ 10 dl T TR T «_»P.m“\,; v,.«J&l 18.741000000 MHz
| Q factor 191.4 { Q factor | 193.1
0dam ! L 0dam f |
10 ! 10 "F |5
{ | \
-20 7 -20
/ i Y
/ | \
304 y . 304 ! !
4 Nl n / \
—— o/ 1 LAY 0 A et
Al - ARty & .
50 df -50 df
-60 -60
70 d -70 d
OF 8.625 GHz 1001 pts Span 40.0 MHz OF 8.625 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Functian Result Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 3.624401 GHz 12.04 dBm nd8 down 18,041 MHz M1 1 3.519525 GHz 11.76 dBm nd8 down 18,741 MHz
T1 1 3.61537 GHz 14,26 dBm nde. 26.00 d& T1 1 3.615649 GHz -14.00 dém nde 26.00 d&
T2 1 3.634311 GHz -11.79 dBm Q factor 191.4 T2 1 3.634391 GHz -14.50 dBm Q factor 193.1
il il
L L 4 L L 4 -
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Occupied Bandwidth

Mode

LTE Band 48 : 99%0BW(MHz)

BW

SMHZ

Mod.

QPAK

16QAM

Middle CH

4.49

4.50

BW

10MHZ

Mod.

QPAK

16QAM

Middle CH

9.05

9.07

BW

15MHZ

Mod.

QPAK

16QAM

Middle CH

13.52

13.43

BW

20MHZ

Mod.

QPAK

16QAM

Middle CH

17.94

17.86

Spectrur o= Spectram =
Ref Level 26.50 dbm  Offset 6.50 0B & RBW 100 kHz Ref Level 26.50 0bm  OFset 6.50 0B & RBW 100 kHz
lo At 30 de 195 @ VBW 300 kHz  Mode Auto FFT e At 30dE SWT  19pc @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Ma [@ 10k Ma
16.17 dBm T T T Mi[1]
20 de; 3.62322200 GHz 20 da: M1 3
U NP e aam0 B VN N T "
10 dBm . t 10 dam: 1 e oy el At d
{ 1
\ |
0 dém 0dem 1 T
10 d 10 di 1 !
\ !
20 \ -20 a .
/ \
P a o Ala | \
0, S AT AT A ¥ T
e VTN W N
a0 -40
50 d -0 d
601 -60
o d 70 di
CF 3.625 GHz 1001 pts Span 10.0 MHz CF 3.625 GHz 1001 pts Span 10.0 MHZz
varker marker
Type | Ref | Tre | Y-value |__Function Function Result Type | Ref | Tre | | Y-value |__Function Function Result
ML 1 16.17 dém ML 1 @ GHz 15.41 dem
T1 1 11.16 dBm 4.4BSE14486 MHZ T1 1 2 GHz 9.48 dBm occ Bw 4.495504496 MHz
T2 1 10.13 dBm T2 1 3.6272478 GHz 11.20 dBm
RHIRND e LU
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LTE Band 48 10MHz / Middle Channel / Full RB

QPSK

16QAM

(=]

=]

pectrum pectrum
Ref Level 26.50 dém  Offset 6.50 dB & RBW 300 kHz Ref Level 26.50 dBm  Offset 6.50 dB & RBW 300 kHz
o Att 30de SWT 126p: @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126us @ VBW 1MH: Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
MLl 17.07 dBm MLl 16.10 dBm
20d 3.6283970 GHz 20 - 3.6227420 GHz
- T - e —~
NPT - 9.050949051 MHz o i R BT BT ﬂ 9.070929071 MHz
10d 10d ;
[ ) / |
0 dam k 0 dam '.’ .
f | { |
-10d 1 -10di
-0 = . 20 Sy —
/
o Loy,
[Fso-dam T 30 d e
N
a0 -40
-50 d -Sod
601 -60
o d 70 di
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHZz
Marker marker
Type | Ref | Tre | X-value | v-value |__Function | Function Result | Type | Ref | Tre | X-value v-value |__Function | Function Result |
ML 1 3.628307 GHz 17.37 dBm 1 1 3.620742 GHz 16.10 dBm
TL 1 3.6204446 GHz 11.51 dém Occ Bw ©.050949051 MHz Tl 1 3.6204845 GHz 10.76 dbm Occ Bw 9.070526071 MHz
T2 1 2.6204958 GHz 11.02 dBm T2 1 3.6205564 GHz 11.42 dBm

LTE Band 48 15MHz / Middle Channel / Full RB

QPSK

16QAM

Ref Level 26.50 dom  Offset 6.50 d6 & RBW 200 kHz RefLevel 26.50 dbm  OFset 6.50 06 & RBW J00 krz
o At 30de SWT 126p: @ VBW 1MHz  Mode Auto FFT o Att 30dB SWT  126ps @ VBW  1MHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 35k Max
Mi[1] 15.10 dBm)| Mi[1] 12.55 dBm)|
204 1 3.6273380 GHz 204 " 3.6293160 GHz
o Ll S e oce B 13.516483516 MHz o . ccBw 13.426573427 MHz
0 dsm { - 0 dem \
10 | I‘ -10d |
/ \ { \
20 f - -20 - —
[ \ [ i
30 d . ‘.\ 30 d i ——
P T e e VS e J A Vet tind e
&3 < Ay
-50 d -Sod
60 -60
70 df =70 di
OF 8.625 GHz 1001 pts Span 90.0 MHz CF 0.625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.627338 GHz 1E.10 dBm M1 1 3.629316 GHz 12.55 dBm
T1 1 3.61B2667 GHz 6.9 dam Occ Bw 13.516483516 MHz T1 1 3.6182567 GHz 9.47 dbm Occ Bw 13.426573427 MHz
T2 1 3.631B032 GHz 59.32 dBm T2 1 3.6316833 GHz 7.99 dBm

L i

LTE Band 48 20MHz / Middle Channel / Full RB

QPSK

16QAM

Spectrum Spectrum
.50 dBm Offset 6.50 06 @ RBW 300 kriz Ref Level 26.50 dbm  OFfset 6.50 06 & RBW 300 iz
30de SWT 139ps @ VBW 1MHz  Mode Auta FFT o Att 30 SWT 13.9ps @ VBW 1MHz  Mode auto FET
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Max [0 17% Max
MI[1] 12.92 dBm) MI[1] 12.95 dBm)|
204 - 3.6336310 GHz 204 e 3.6304350 GHz
. _Occ Bw X 17.942057942 MHz o ) Oce BRy 17.862137862 MHz
10 Vel AT o T v S T o W [TV ey
0 dam f‘ 0 dem
-10d : ! -10 df |
i |
20 - ! 20
!
30 d - 30 db !
J y
PRt bl A oy AL, ‘
ffery ol v " (
Sl A A e
s0d -50 df
60 -60
70d -70 df
CF 3.625 GHz 1001 pts Span 40.0 MHz CF 3.625 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.533631 GHz 12.92 dBm M1 1 3.630435 GHz 12.05 dBm
TL 1 2.616049 GHz 7.54 dem Occ Bw 17.942057942 MHz 1 1 36160689 GHz 6.63 dem Occ Bw 17.862137662 MHz
Tz 1 2.633991 GHz 8.67 dem T2 1 3.633951 GHz 5.52 dem
L )| J L J wa
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Conducted Band Edge

LTE Band 48 / 5MHz

QPSK

Lowest Channel / 1IRBO

Lowest Channel / 1IRBmax

pec ] o P ] o
Ref Level 23.72 dém  Offset 8.72 dB Mode Auto Sweep Ref Level 23.72 dém  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
Thech r
10 ghine J'numouﬁ LINE_ABS PABS 10 ghife _$PURIOUS LINE ABS PABS
0 de 0 dBm
-10 d8 I—\ — -10 dBm a5
-20 dBm -20 dBm |
-30 dB -30 dBm
SPURIOUS_LINE ABS SPURIOUS_LINE_ABS
[ITAT I
50 db + L S0 dbm —
-60 dBm -60 dBm
70 dB -70 dBm
Start 3.5 GHz 10010 pts Stop 3.75 GHz Start 3.5 GHz 10010 pts Stop 3.75 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALi Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52588 GHz -44.35 dém -4.35 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52915 GHz -44.33 dém -4,33 dB
3.530 GHz 3.540 GHz 1.000 MHz 3,53985 GHz -37.30 dem -12,30 de 3.530 GHz 3.540 GHz 1,000 MHz 3.53827 GHz -41.55 dem -16.55 d&
3.540 GHz 3.545 GHz 1.000 MHz 3.54488 GHz -34.59 dém -9.59 dB 3.540 GHz 3.545 GHz 1.000 MHz 3.54493 GHz -36.59 dém -11.59 d&
3.545 GHz 3.548 GHz 1.000 MHz 3.54872 GHz -22.09 dBm -9.09 dB 3.545 GHz 3.549 GHz 1.000 MHz 3.54858 GHz -30.93 dBm -17.93 dB
3.549 GHz 3.550 GHz 50.000 kHz 3,54998 GHz -18.14 dBm -5.14 dB 3.549 GHz 3.550 GHz 50.000 kHz 3.54993 GHz -44.30 dem -31,30 dB
3.550 GHz 3.555 GHz 100.000 kHz 3.55038 GHz 21.51 dBm -8.49 dB 3.550 GHz 3.555 GHz 100.000 kHz 3.55470 GHz 22.26 dBm -7.74 dB
3.555 GHz 3.556 GHz 50.000 kHz 3.55574 GHz -40.43 dBm -27.43 dB 3.555 GHz 3.556 GHz 50.000 kHz 3.55501 GHz -17.91 dBm -4,91 dB
3.556 GHz 3.560 GHz 1.000 MHz 3.55623 GHz -24.85 deém -11.85 dB 3.556 GHz 3.560 GHz 1.000 MHz 3.55607 GHz -18.66 dem -6.66 dB
3.560 GHz 3.720 GHz 1.000 MHz 3.56072 GHz -36.89 dBém -11.89 dB 3.560 GHz 3.720 GHz 1.000 MHz 3.56008 GHz -34.65 dém -9.65 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73257 GHz -47.11 dBm -7.11 B 3.720 GHz 3.750 GHz 1.000 MHz 3.74720 GHz -47.02 dBm -7.02 dB
L ] L JU J L]
Date: 23 12 Date: 23.JUL.2024 1 0

Lowest Channel / FullRB

N/A

pectri

RefLevel 28.72 dBm  Offset 8.72 dB Mode Auto Sweep

SGL Count 1004100

@1 AvgPwr

L it Check

20 dB [\ e —$PURTOUS _[INE_ABS

10 dem -

0 di

-10 dBm —

-20 der |—|

_LINE_ABS_ i
AR NN T FTTT
Start 3.5 GHz 20010 pts Stop 3.75 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALi
3.500 GHz 3.530 GHz 1.000 MHz 3.52714 GHz -46.61 dBm -6.61 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53904 GHz -34.40 dém -5.40 dB
3.540 GHz 3.545 GHz 1.000 MHz 3.54490 GHz -28.22 dBm -3.22 dB
3.545 GHz 3.549 GHz 1.000 MHz 32,54900 GHz -19.97 dBm -6.97 dB
3.549 GHz 3.550 GHz 50.000 kHz 3.55000 GHz -28.96 dem -15.96 dB
3.550 GHz 3.555 GHz 100.000 kHz 3.55341 GHz 7.62 dém -22.36 dB
3.555 GHz 3.556 GHz 50.000 kHz 3,55501 GHz -29.83 dém -16.83 dB
3.556 GHz 3.560 GHz 1,000 MHz 3,55602 GHz -20.32 dém -7.32 dB
3.560 GHz 3.720 GHz 1.000 MHz 3.56972 GHz -35.04 dém -10.04 dB
3.720 GHz 3.750 GHz 1.000 MHz 3,74929 GHz -46.55 dBm -6.55 dB
1

J
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LTE Band 48 / 5MHz

QPSK

Middle Channel / 1IRBO

Middle Channel / IRBmax

J

J

p I - pectri -
RefLevel 25.00 dBm  Offset .72 dB Mode Auto Sweep Ref Level 28.72 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
20 dbipilfheck paks Limit fheck PABS
Line _$PURIOUS_) INE_ABS | PABS 20 dpfig FPURTOUS [ INE_ABS | PASS
10 dBm »
10 dBm
0de
0 dBm-
-10 dBm | | 10 dBm
20 dB
I [ -20 dBm r T‘
-30 dBm
-30 dBm
SPU 5_LINE_ABS
ol iy SR | 0 _SPURTOUS_LINE 4BS_
50 dbm = — L Y
E il
de
-60 dBr 60 dBm
-70d
Start 3.5 GHz 10010 pts Stop 3.75 GHz Start 3.5 GHz 10010 pts Stop 3.75 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALi Range low | RangeUp | RBW | Frequency | Power Abs ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.51881 GHz -46.49 dBm -6.49 dB 3.500 GHz 3.530 GHz 1,000 MHz 3.52309 GHz -45.96 dBm -5.96 d&
3.530 GHz 3.540 GHz 1.000 MHz 3,53780 GHz -47.28 dem -22.28 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53796 GHz -46.86 dem -21.86 d&
3.540 GHz 3.618 GHz 1.000 MHz 3.61746 GHz -35.18 dBm -10.16 dB 3.540 GHz 3.618 GHz 1,000 MHz 3.61746 GHz -35.02 dém -10.02 dg
3.618 GHz 3.622 GHz 1.000 MHz 32.62136 GHz -20.83 dBm -7.83 dB 3.618 GHz 3.622 GHz 1,000 MHz 3.62071 GHz -22.98 dém -9.98 dB
3.622 GHz 3.623 GHz 50.000 kHz 3.62249 GHz -17.22 dém -4.22 de 3.622 GHz 3.623 GHz 50.000 kHz 3.62189 GHz -41.35 dem -28.35 db
3.623 GHz 3.627 GHz 100.000 kHz 3.62283 GHz 22.44 dBm -7.56 dB 3.623 GHz 3.627 GHz 100.000 kHz 3.62717 GHz 22.14 dem -7.86 d&
3.627 GHz 3.629 GHz 50.000 kHz 3.62751 GHz -44.28 dBm -31.28 dB 3.627 GHz 3.629 GHz 50.000 kHz 3.62751 GHz -18.00 dBm -5.00 d&
3.629 GHz 3.633 GHz 1.000 MHz 3.63037 GHz -28.66 dém -15.66 dB 3.629 GHz 3.633 GHz 1,000 MHz 3.62876 GHz -14.40 dem 1,40 de
3.633 GHz 3.720 GHz 1.000 MHz 3.63289 GHz -35.94 dém -10.94 dB 3.633 GHz 3.720 GHz 1,000 MHz 3.63351 GHz -29.74 dém -4.74 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72211 GHz -46.93 dBm -6.93 dB 3.720 GHz 3.750 GHz 1,000 MHz 3.74156 GHz -45.78 dBm -5.78 dB
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3.500 GHz 3.530 GHz 1.000 MHz 3.52267 GHz -46.04 dBm -6.04 dB 3.500 GHz 3.530 GHz 1,000 MHz 3.50601 GHz -46.59 dBm -6.59 d&
3.530 GHz 3.540 GHz 1.000 MHz 3,53069 GHz -47.08 dBm -22.08 de 3.530 GHz 3.540 GHz 1,000 MHz 3.53209 GHz -47.41 dBm -22.41 de
3.540 GHz 3.690 GHz 1.000 MHz 3.68993 GHz -33.49 dBm -8.49 dB 3.540 GHz 3.690 GHz 1,000 MHz 3.68963 GHz -39.34 dém -14.34 d&
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3.695 GHz 3.700 GHz 100.000 kHz 3.69537 GHz 22.06 dBm -7.94 dB 3.695 GHz 3.700 GHz 100.000 kHz 3.69964 GHz 22.26 deém -7.74 dB
3.700 GHz 3.701 GHz 50.000 kHz 3,70064 GHz -42.38 dBm -29.38 dB 3.700 GHz 3.701 GHz 50.000 kHz 3.70000 GHz -17.95 dém -4.95 dB
3.701 GHz 3.705 GHz 1.000 MHz 3.70114 GHz -22.97 dém -9.97 dB 3.701 GHz 3.705 GHz 1.000 MHz 3.70110 GHz -18.15 dem -5.15 d&
3.705 GHz 3.720 GHz 1.000 MHz 3.70604 GHz -30.40 dém -5.40 dB 3.705 GHz 3.720 GHz 1,000 MHz 3.70540 GHz -32.56 dém -7.56 d&
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3.695 GHz 3.700 GHz 100.000 kHz 3.69575 GHz 7.60 dBm -22.40 dB
3.700 GHz 3.701 GHz 50.000 kHz 3,70002 GHz -30.04 dBm -17.04 dB
3.701 GHz 3.705 GHz 1,000 MHz 3.70112 GHz -20.62 dBm -7.62 dB
3.705 GHz 3.720 GHz 1.000 MHz 3.70660 GHz -30.50 dBm -5.50 dB
3.720 GHz 3.750 GHz 1.000 MHz 3,72223 GHz -46.83 dBm -6.83 dB
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3.500 GHz 3.530 GHz 1.000 MHz 3.52888 GHz -43.84 dém -3.84 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52402 GHz -45.12 dém -5.12 dB
3.530 GHz 3.540 GHz 1.000 MHz 3,53783 GHz -41.00 dem -16.00 de 3.530 GHz 3.540 GHz 1,000 MHz 3.53756 GHz -42.17 dem -18.17 d&
3.540 GHz 3.545 GHz 1.000 MHz 3.54494 GHz -33.54 dBm -8.54 dB 3.540 GHz 3.545 GHz 1.000 MHz 3.54470 GHz -35.71 dém -10.71 d&
3.545 GHz 3.548 GHz 1.000 MHz 3.54893 GHz -19.96 dBm -6.96 dB 3.545 GHz 3.549 GHz 1.000 MHz 3.54859 GHz -32.12 dém -19.12 dB
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3.560 GHz 3.720 GHz 1.000 MHz 3.56072 GHz -36.54 dBém -11.54 dB 3.560 GHz 3.720 GHz 1.000 MHz 3.56024 GHz -34.63 dém -9.63 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72280 GHz -47.04 dBm -7.04 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73644 GHz -47.10 dBm -7.10 dB
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3.500 GHz 3.530 GHz 1.000 MHz 3.51413 GHz -46.43 dém -6.43 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.50301 GHz -46.49 dém -6.49 dB.
3.530 GHz 3.540 GHz 1.000 MHz 3,53369 GHz -47.32 dem -22,32 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53388 GHz -47.41 dBm -22.41 dB
3.540 GHz 3.618 GHz 1.000 MHz 3.61692 GHz -35.71 dBém -10.71 dB 3.540 GHz 3.618 GHz 1.000 MHz 3.61707 GHz -36.42 dém -11.42 dB
3.618 GHz 3.622 GHz 1.000 MHz 3.62147 GHz -22.38 dBém -9,38 dB 3.618 GHz 3.622 GHz 1.000 MHz 3.62134 GHz -32.49 dBm -19.49 dB
3.622 GHz 3.623 GHz 50.000 kHz 3.62249 GHz -18.57 dém -5.57 dB 3.622 GHz 3.623 GHz 50.000 kHz 3.62246 GHz -44.25 dem -31.25 dB
3.623 GHz 3.627 GHz 100.000 kHz 3.62280 GHz 21.18 dBm -8.82 dB 3.623 GHz 3.627 GHz 100.000 kHz 3.62715 GHz 21.28 dBm -8.72 dB
3.627 GHz 3.620 GHz 50.000 kHz 3.62757 GHz -44.13 dBm -31.13 dB 3.627 GHz 3.629 GHz 50.000 kHz 3.62751 GHz -18.51 dBm -5.51 dB
3.629 GHz 3.633 GHz 1.000 MHz 3.62869 GHz -28.70 dém -15.70 dB 3.629 GHz 3.633 GHz 1,000 MHz 3.62861 GHz -18.52 dem -5.52 dB
3.633 GHz 3.720 GHz 1.000 MHz 3.63307 GHz -35.62 dBém -10.62 dB 3.633 GHz 3.720 GHz 1.000 MHz 3.63272 GHz -35.00 dém -10.00 d&
3.720 GHz 3.750 GHz 1.000 MHz 3.72247 GHz -47.02 dBm -7.02 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73149 GHz -47.01 dBm -7.01 dB
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3.500 GHz 3.530 GHz 1.000 MHz 3.50076 GHz -46.59 dBm -6.59 dB 3.500 GHz 3.530 GHz 1,000 MHz 3.51983 GHz -46.50 dBm -6.50 d&
3.530 GHz 3.540 GHz 1.000 MHz 3,53548 GHz -47.46 dBm -22.46 db 3.530 GHz 3.540 GHz 1,000 MHz 3.53424 GHz -47.36 dem -22.36 di
3.540 GHz 3.690 GHz 1.000 MHz 3.68963 GHz -39.46 dBm -14.46 dB 3.540 GHz 3.690 GHz 1,000 MHz 3.68993 GHz -37.55 dém -12.55 dg
3.690 GHz 3.694 GHz 1.000 MHz 32.69391 GHz -24.42 dBm -11.42 dB 3.690 GHz 3.694 GHz 1,000 MHz 3.69388 GHz -32.44 dBm -19.44 dB
3.694 GHz 3.695 GHz 50.000 kHz 3,68500 GHz -19.33 dém -6.33 dB 3.694 GHz 3.695 GHz 50.000 kHz 3.69499 GHz -44.85 dem -31.95 dB
3.695 GHz 3.700 GHz 100.000 kHz 3.69532 GHz 21.26 dBm -8.74 dB 3.695 GHz 3.700 GHz 100.000 kHz 3.69965 GHz 21.11 dem -8.89 dB
3.700 GHz 3.701 GHz 50.000 kHz 3,70002 GHz -45.70 dBm -32.70 d& 3.700 GHz 3.701 GHz 50.000 kHz 3.70000 GHz -18.32 dBm -5.32 dB
3.701 GHz 3.705 GHz 1.000 MHz 3.70218 GHz -31.33 dém -18.33 dB 3.701 GHz 3.705 GHz 1,000 MHz 3.70143 GHz -19.18 dem -6.18 d&
3.705 GHz 3.720 GHz 1.000 MHz 3.70507 GHz -35.73 dém -10.73 dB 3.705 GHz 3.720 GHz 1,000 MHz 3.70540 GHz -33.55 dém -8.55 dB
3.720 GHz 3.750 GHz 1.000 MHz 3,72067 GHz -45.84 dBm -5.84 dB 3.720 GHz 3.750 GHz 1,000 MHz 3.72124 GHz -43.99 dBm -3,99 dB
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3.690 GHz 3.694 GHz 1.000 MHz 32.69392 GHz -22.31 dBm -9.31 dB
3.694 GHz 3.695 GHz 50.000 kHz 3,68500 GHz -31.58 dém -18.58 dB
3.695 GHz 3.700 GHz 100.000 kHz 3.69550 GHz 6.54 dBm -23.46 dB
3.700 GHz 3.701 GHz 50.000 kHz 3.70001 GHz -32.10 dBm -19.10 d
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1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZRA29G

Page Number

1 A59 of A106




SPORTON LAB.

FCC RF Test Report

Report No. : FG471506F

LTE Band 48 / 5MHz

64QAM

Lowest Channel / 1IRBO

Lowest Channel / 1IRBmax

pectri - pectri -
RefLevel 28.72 dBm  Offset 8.72 dB Mode Auto Sweep Ref Level 28.72 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PASS
20 dB[{e _$PORTOUS [ TNE_ABS_| PARS 20 dBfe $PURTOUS [ INE_ABS_| PASS
10 dBm 10 dBm
0 des 0 dem:
-10 dBm — -10 dBm —
-20 der -20 dBém ’_}
-30d - -30 dBm i
| SPURIOUS_LINE_ABS_| L . | SPURIOUS_LINE_ABS | Ly
- I TR IO o SO T P .
\ . . - A
-60 dem -60 dBm
Start 3.5 GHz 20010 pts Stop 3.75 GHz Start 3.5 GHz 20010 pts Stop 3.75 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALi Range low | RangeUp | RBW | Frequency | Powerabs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3,52992 GHz -45.93 dBm -5.93 dB 3.500 GHz 3.530 GHz 1,000 MHz 3.52900 GHz -47.14 dém -7.14 d&
3.530 GHz 3.540 GHz 1.000 MHz 3,53963 GHz -32.89 dem -7.80 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53997 GHz -3E6.62 dem -10.62 d&
3.540 GHz 3.545 GHz 1.000 MHz 3.54493 GHz -27.25 dBm -2.25 dB 3.540 GHz 3.545 GHz 1,000 MHz 3.54483 GHz -32.70 dém -7.70 d&
3.545 GHz 3.549 GHz 1.000 MHz 3,54885 GHz -15.84 dBm -2.84 dB 3.545 GHz 3.549 GHz 1,000 MHz 3.54882 GHz -26.60 dBm -13.60 dB
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3.550 GHz 3.555 GHz 100.000 kHz 3.55451 GHz 5.75 dBm -24.25 dB
3.555 GHz 3.556 GHz 50.000 kHz 3,55500 GHz -32.50 dém -19.50 dB
3.556 GHz 3.560 GHz 1,000 MHz 3,55633 GHz -20.54 dBm -7.54 dB
3.560 GHz 3.720 GHz 1.000 MHz 3.56044 GHz -31.25 dém -6.25 dB
3.720 GHz 3.750 GHz 1.000 MHz 3,73947 GHz -46.47 dBm -6.47 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506F

LTE Band 48 / 5MHz

64QAM

Middle Channel / 1IRBO

Middle Channel / IRBmax

1] ri - P ri L
RefLevel 28.72 dBm  Offset 8.72 dB Mode Auto Sweep Ref Level 28.72 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PASS
20 dBf{g _$PURTOUS [INE_ABS | PARS 20 dpfig FPURTOUS [ INE_ABS | PASS
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-60 dem -60 dBm
Start 3.5 GHz 10010 pts Stop 3.75 GHz Start 3.5 GHz 10010 pts Stop 3.75 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALi Range low | RangeUp | RBW | Frequency | Powerabs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52636 GHz -45.09 dBm -5.00 dB 3.500 GHz 3.530 GHz 1,000 MHz 3.52360 GHz -45.08 dém -5.08 d&
3.530 GHz 3.540 GHz 1.000 MHz 3,53633 GHz -46.69 dBm -21.69 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53714 GHz -46.47 dBm -21.47 d&
3.540 GHz 3.618 GHz 1.000 MHz 3.61661 GHz -36.12 dBm -11.12 dB 3.540 GHz 3.618 GHz 1,000 MHz 3.61607 GHz -38.72 dém -13.72 dg
3.618 GHz 3.622 GHz 1.000 MHz 32.62093 GHz -17.77 dém -4.77 dB 3.618 GHz 3.622 GHz 1,000 MHz 3.62082 GHz -29.45 dBm -16.46 dB
3.622 GHz 3.623 GHz 50.000 kHz 3.62250 GHz -19.53 dém -6.53 dB 3.622 GHz 3.623 GHz 50.000 kHz 3.62231 GHz -43.32 dem -30.32 dB
3.623 GHz 3.627 GHz 100.000 kHz 3.62284 GHz 15.80 dém -10.20 dB 3.623 GHz 3.627 GHz 100.000 kHz 3.62718 GHz 19.92 dém -10.08 d&
3.627 GHz 3.629 GHz 50.000 kHz 3.62806 GHz -42.79 dBm -29.79 dB 3.627 GHz 3.629 GHz 50.000 kHz 3.62750 GHz -19.30 dém -6.30 dB
3.629 GHz 3.633 GHz 1.000 MHz 3.62887 GHz -28.22 dém -15.22 dB 3.629 GHz 3.633 GHz 1,000 MHz 3.62856 GHz -16.80 dem -3.80 d&
3.633 GHz 3.720 GHz 1.000 MHz 3.63307 GHz -31.60 dém -6.60 dB 3.633 GHz 3.720 GHz 1,000 MHz 3.63377 GHz -27.98 dém -2.98 d&
3.720 GHz 3.750 GHz 1.000 MHz 3,72880 GHz -45.84 dBm -5.84 dB 3.720 GHz 3.750 GHz 1,000 MHz 3,72853 GHz -46.19 dBm -6.19 dB
e
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[Spurious Emissions

Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALi
3.500 GHz 3.530 GHz 1.000 MHz 3.52849 GHz -45.44 dBm -5.44 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53616 GHz -26.84 dem -21.84 dB
3.540 GHz 3.618 GHz 1.000 MHz 3.61483 GHz -40.33 dBm -15.33 dB
3.618 GHz 3.622 GHz 1.000 MHz 2.62142 GHz -24.19 dBm -11.19 dB
3.622 GHz 3.623 GHz 50.000 kHz 3.62249 GHz -32.34 dém -19.34 dB
3.623 GHz 3.627 GHz 100.000 kHz 3.62325 GHz 5.71 dem -24.20 dB
3.627 GHz 3.629 GHz 50.000 kHz 3.62751 GHz -32.78 dém -19.76 dB
3.629 GHz 3.633 GHz 1,000 MHz 3,62885 GHz -22.47 dBm -9,47 dB
3.633 GHz 3.720 GHz 1.000 MHz 3.63499 GHz -33.30 dém -8.30 dB
3.720 GHz 3.750 GHz 1.000 MHz 3,729682 GHz -45.27 dBm -5.27 dB
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SPORTON LAB.
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Report No. : FG471506F

LTE Band 48 / 5MHz

64QAM
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RefLevel 28.72 dBm  Offset 8.72 dB Mode Auto Sweep Ref Level 28.72 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PASS
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Start 3.5 GHz 10010 pts Stop 3.75 GHz Start 3.5 GHz 10010 pts Stop 3.75 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALi Range low | RangeUp | RBW | Frequency | Powerabs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52708 GHz -46.13 dBm -6.13 dB 3.500 GHz 3.530 GHz 1,000 MHz 3.52648 GHz -46.13 dém -6.13 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53261 GHz -47.19 dBm -22,19 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53224 GHz -47.16 dBm -22.16 d&
3.540 GHz 3.690 GHz 1.000 MHz 3.68948 GHz -39.78 dBm -14.76 dB 3.540 GHz 3.690 GHz 1,000 MHz 3.68978 GHz -42.09 dém -17.08 dg
3.690 GHz 3.694 GHz 1.000 MHz 32.69389 GHz -16.74 dBm -3.74 dB 3.690 GHz 3.694 GHz 1,000 MHz 3.69364 GHz -28.03 dém -15.03 d&
3.694 GHz 3.695 GHz 50.000 kHz 3.68500 GHz -19.63 dém -6.63 dB 3.694 GHz 3.695 GHz 50.000 kHz 3.69496 GHz -47.11 dem -34.11 dB
3.695 GHz 3.700 GHz 100.000 kHz 3.69535 GHz 15.57 dBm -10.03 dB 3.695 GHz 3.700 GHz 100.000 kHz 3.69965 GHz 20.09 dem -5.91 d8
3.700 GHz 3.701 GHz 50.000 kHz 3.70001 GHz -47.47 dBm -34.47 dB 3.700 GHz 3.701 GHz 50.000 kHz 3.70000 GHz -18.98 dBm -5.98 dB
3.701 GHz 3.705 GHz 1.000 MHz 3.70182 GHz -25.75 dém -12.75 dB 3.701 GHz 3.705 GHz 1,000 MHz 3.70101 GHz -16.63 dem -3.63 d&
3.705 GHz 3.720 GHz 1.000 MHz 3.70594 GHz -30.76 dém -5.76 dB 3.705 GHz 3.720 GHz 1,000 MHz 3.70579 GHz -28.24 dém -3.24 dB
3.720 GHz 3.750 GHz 1.000 MHz 3,72127 GHz -47.24 dBm -7.24 dB 3.720 GHz 3.750 GHz 1,000 MHz 3.72013 GHz -46.83 dBm -6.83 dB
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Rangelow | Rangeup | RBW | Frequency Power Abs | ALi
3.500 GHz 3.530 GHz 1.000 MHz 3.50025 GHz -46.10 dBm -6.10 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53156 GHz -27.17 dém -22.17 dB
3.540 GHz 3.690 GHz 1.000 MHz 3.68978 GHz -39.33 dém -14.33 dB
3.690 GHz 3.694 GHz 1.000 MHz 32.69391 GHz -23.49 dBm -10.49 dB
3.694 GHz 3.695 GHz 50.000 kHz 3,68500 GHz -32.20 dém -19.20 dB
3.695 GHz 3.700 GHz 100.000 kHz 3.69576 GHz 5.70 deém -24.30 dB
3.700 GHz 3.701 GHz 50.000 kHz 3,70000 GHz -32.61 dém -19.61 dB
3.701 GHz 3.705 GHz 1,000 MHz 23.70110 GHz -22.86 dBm -2.86 dB
3.705 GHz 3.720 GHz 1.000 MHz 3.70711 GHz -30.99 dém -5.99 dB
3.720 GHz 3.750 GHz 1.000 MHz 3,72082 GHz -47.02 dBm -7.02 dB
1

J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZRA29G

Page Number 1 A62 of A106




SPORTON LAB.

FCC RF Test Report

Report No. : FG471506F

LTE Band 48 / 5MHz

256QAM
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RefLevel 23.72 dBm  Offset 8.72 dB Mode Auto Sweep Ref Level 28.72 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
R Limit fheck
10 gbife_$PURIOUS LINE ABS PABS 20 difig JPURICUS _[INE_ABS PASS
10 dBm
0 derr
0 dBm-
-10 dB
04 I -10 dBm BN
-20 dBm )
30de 20 dBm:
SPURIOUS_LINE_ABS. -30 dBm 1
roraoT | SPURIOUS_LINE_ABS |
— i oo -
5T aBm—
-60 dBm
-60 dBm
70 de
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[Spurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALi Range Low | RangeUp | RBW | Frequency | Power Abs ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52702 GHz -46.31 dBm -6.31 de 3.500 GHz 3.530 GHz 1,000 MHz 3.50266 GHz -47.67 dém -7.67 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53986 GHz -45.79 dBm -20.72 db 3.530 GHz 3.540 GHz 1,000 MHz 3.53983 GHz -43.68 dBm -18.68 d&
3.540 GHz 3.545 GHz 1.000 MHz 3.54495 GHz -35.85 dBm -10.85 dB 3.540 GHz 3.545 GHz 1,000 MHz 3.54451 GHz -28.34 dém -3.34 dB
3.545 GHz 3.549 GHz 1.000 MHz 3,54893 GHz -22.86 dBm -9.86 dB 3.545 GHz 3.549 GHz 1,000 MHz 3.54868 GHz -23.76 dém -10.76 d&
3.549 GHz 3.550 GHz 50.000 kHz 3.55000 GHz -21.69 dém -8.69 dB 3.549 GHz 3.550 GHz 50.000 kHz 3.54930 GHz -42.88 dem -20.88 db
3.550 GHz 3.555 GHz 100.000 kHz 3.55034 GHz 17.23 dém -12.77 dB 3.550 GHz 3.555 GHz 100.000 kHz 3.55468 GHz 16.63 dém -13.17 d8
3.555 GHz 3.556 GHz 50.000 kHz 3,55500 GHz -46.66 dBm -33.66 dB 3.555 GHz 3.556 GHz 50.000 kHz 3.55500 GHz -21.75 dém -8.75 dB
3.556 GHz 3.560 GHz 1.000 MHz 3.55631 GHz -29.91 dém -16.91 dB 3.556 GHz 3.560 GHz 1,000 MHz 3.55657 GHz -14.83 dem -1.83 d&
3.560 GHz 3.720 GHz 1.000 MHz 3.56104 GHz -38.12 dém -13.12 dB 3.560 GHz 3.720 GHz 1,000 MHz 3.56708 GHz -42.81 dém -17.91 dg
3.720 GHz 3.750 GHz 1.000 MHz 3,73791 GHz -47.09 dBm -7.09 dé 3.720 GHz 3.750 GHz 1,000 MHz 3.72837 GHz -46.62 dBm -6.62 dB
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[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALi
3.500 GHz 3.530 GHz 1.000 MHz 3.52947 GHz -47.15 dém -7.15 de
3.530 GHz 3.540 GHz 1.000 MHz 3.53992 GHz -38.15 dém -13.15 dB
3.540 GHz 3.545 GHz 1.000 MHz 3.54482 GHz -27.93 dBm -2.93 dB
3.545 GHz 3.549 GHz 1.000 MHz 3,54898 GHz -18.74 dBm -5.74 dB
3.549 GHz 3.550 GHz 50.000 kHz 3.55000 GHz -33.05 dém -20.05 dB
3.550 GHz 3.555 GHz 100.000 kHz 3.55366 GHz 3.77 deém -26.23 dB
3.555 GHz 3.556 GHz 50.000 kHz 3,55501 GHz -35.24 dBm -22.24 dB
3.556 GHz 3.560 GHz 1,000 MHz 3,55621 GHz -26.23 dBm -13.23 db
3.560 GHz 3.720 GHz 1.000 MHz 3.56028 GHz -35.12 dém -10.12 dB
3.720 GHz 3.750 GHz 1.000 MHz 3,72929 GHz -46.64 dBm -6.64 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506F

LTE Band 48 / 5MHz
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[Spurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALi Range low | RangeUp | RBW | Frequency | Powerabs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52117 GHz -46.54 dBm -6.54 dB 3.500 GHz 3.530 GHz 1,000 MHz 3.51422 GHz -46.61 dBm -6.61 d&
3.530 GHz 3.540 GHz 1.000 MHz 353514 GHz -47.50 dem -22.50 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53743 GHz -47.36 dem -22.36 di
3.540 GHz 3.618 GHz 1.000 MHz 3.61731 GHz -36.32 dBm -11.32 dB 3.540 GHz 3.618 GHz 1,000 MHz 3.61746 GHz -37.74 dém -12.74 d&
3.618 GHz 3.622 GHz 1.000 MHz 2.62144 GHz -22.15 dBm -9.15 dB 3.618 GHz 3.622 GHz 1,000 MHz 3.62115 GHz -33.59 dém -20.59 dB
3.622 GHz 3.623 GHz 50.000 kHz 3.62250 GHz -22.23 dém -5.23 de 3.622 GHz 3.623 GHz 50.000 kHz 3.62229 GHz -46.16 dem -33.16 dB
3.623 GHz 3.627 GHz 100.000 kHz 3.62283 GHz 17.33 dém -12.67 dB 3.623 GHz 3.627 GHz 100.000 kHz 3.62716 GHz 17.08 deém -12.92 dg
3.627 GHz 3.629 GHz 50.000 kHz 3.62755 GHz -45.91 dBm -32.91 dB 3.627 GHz 3.629 GHz 50.000 kHz 3.62751 GHz -21.79 dém -8.79 dB
3.629 GHz 3.633 GHz 1.000 MHz 3.62871 GHz -29.65 dem -16.65 dB 3.629 GHz 3.633 GHz 1,000 MHz 3.62857 GHz -19.48 dem -6.48 de
3.633 GHz 3.720 GHz 1.000 MHz 3.63263 GHz -36.268 dBm -11.26 dB 3.633 GHz 3.720 GHz 1,000 MHz 3.63263 GHz -33.82 dém -8.82 dB
3.720 GHz 3.750 GHz 1.000 MHz 3,72151 GHz -47.12 dBm -7.12 dB 3.720 GHz 3.750 GHz 1,000 MHz 3.72061 GHz -46.97 dBm -6.97 dB
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALi
3.500 GHz 3.530 GHz 1.000 MHz 3.52264 GHz -46.25 dBm -6.25 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53054 GHz -47.32 dBm -22.32 dB
3.540 GHz 3.618 GHz 1.000 MHz 3.61707 GHz -36.92 dBm -11.92 dB
3.618 GHz 3.622 GHz 1.000 MHz 32.62077 GHz -20.12 dBm -7.12 dB
3.622 GHz 3.623 GHz 50.000 kHz 3.62250 GHz -33.59 dém -20.58 dB
3.623 GHz 3.627 GHz 100.000 kHz 3.62301 GHz 3.37 dBém -26.63 dB
3.627 GHz 3.629 GHz 50.000 kHz 3.62751 GHz -35.17 dBm -22.17 d
3.629 GHz 3.633 GHz 1,000 MHz 362877 GHz -25.33 dBm -12,33 dB
3.633 GHz 3.720 GHz 1.000 MHz 3.63482 GHz -35.86 dBm -10.86 dB
3.720 GHz 3.750 GHz 1.000 MHz 3,72439 GHz -46.46 dBm -6.46 dB
1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZRA29G

Page Number 1 A64 of A106




SPORTON LAB.

FCC RF Test Report
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Rangelow | RangeUp | RBW | Frequency Power Abs | ALi Range low | RangeUp | RBW | Frequency | Power Abs ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3,52255 GHz -46.17 dBm -6.17 dB 3.500 GHz 3.530 GHz 1,000 MHz 3.51992 GHz -46.13 dém -6.13 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53725 GHz -47.19 dBm -22,19 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53151 GHz -46.97 dBm -21.97 d&
3.540 GHz 3.690 GHz 1.000 MHz 3.68993 GHz -38.62 dBm -13.62 dB 3.540 GHz 3.690 GHz 1,000 MHz 3.68918 GHz -39.23 dém -14.23 dg
3.690 GHz 3.694 GHz 1.000 MHz 32.69363 GHz -14.08 dBm -1.08 dB 3.690 GHz 3.694 GHz 1,000 MHz 3.69340 GHz -23.93 dém -10.93 dB
3.694 GHz 3.695 GHz 50.000 kHz 3,68500 GHz -21.76 dém -8.76 dB 3.694 GHz 3.695 GHz 50.000 kHz 3.69412 GHz -44.21 dem -31.21 dB
3.695 GHz 3.700 GHz 100.000 kHz 3.69532 GHz 17.00 dem -13.00 dB 3.695 GHz 3.700 GHz 100.000 kHz 3.69969 GHz 16.98 deém -13.02 dg
3.700 GHz 3.701 GHz 50.000 kHz 3,70016 GHz -46.33 dBm -33.33 dB 3.700 GHz 3.701 GHz 50.000 kHz 3.70001 GHz -21.72 dém -8.72 dB
3.701 GHz 3.705 GHz 1.000 MHz 3.70341 GHz -21.85 dem -8.95 de 3.701 GHz 3.705 GHz 1,000 MHz 3.70103 GHz -16.08 dem -3.08 d&
3.705 GHz 3.720 GHz 1.000 MHz 3.70537 GHz -27.81 dém -2.81 dB 3.705 GHz 3.720 GHz 1,000 MHz 3.70589 GHz -27.48 dém -2.48 d&
3.720 GHz 3.750 GHz 1.000 MHz 3,72046 GHz -48.27 dBm -8.27 dB 3.720 GHz 3.750 GHz 1,000 MHz 3.72085 GHz -48.26 dBm -8.26 dB
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Rangelow | Rangeup | RBW | Frequency Power Abs | ALi
3.500 GHz 3.530 GHz 1.000 MHz 3.50817 GHz -46.27 dBm -6.27 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53417 GHz -47.33 dém -22.33 dB
3.540 GHz 3.690 GHz 1.000 MHz 3.68933 GHz -41.26 dBm -16.26 dB
3.690 GHz 3.694 GHz 1.000 MHz 32.69319 GHz -19.89 dBm -6.80 dB
3.694 GHz 3.695 GHz 50.000 kHz 3.69497 GHz -33.63 dém -20.63 dB
3.695 GHz 3.700 GHz 100.000 kHz 3.69550 GHz 3.51 dem -26.49 dB
3.700 GHz 3.701 GHz 50.000 kHz 3,70000 GHz -35.12 dém -22.12 dB
3.701 GHz 3.705 GHz 1,000 MHz 2.70106 GHz -23.91 dém -10.91 dB
3.705 GHz 3.720 GHz 1.000 MHz 3.70660 GHz -33.91 dém -8.91 dB
3.720 GHz 3.750 GHz 1.000 MHz 3,72079 GHz -47.82 dBm -7.82 dB
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